
New York State Energy Research and Development Authority

Evaluation of the Water  
Treatment and Recycling  
System at The Visionaire

Final Report  
February 2012

Report Number 14-03



NYSERDA’s Promise to New Yorkers: 
NYSERDA provides resources, expertise,  
and objective information so New Yorkers can 
make confident, informed energy decisions.

	Mission Statement:
Advance innovative energy solutions in ways that improve New York’s economy and environment.

	Vision Statement:
Serve as a catalyst—advancing energy innovation and technology, transforming New York’s economy, 
empowering people to choose clean and efficient energy as part of their everyday lives.

Core Values:
Objectivity, integrity, public service, partnership, and innovation.
[...]
Table 14. Chemicals Used for Cooling Tower Operation at The Visionaire .................................. 22 
Table 15. City Water Scenarios for The Visionaire Cooling Tower Make-Up ............................... 23 
Table 16. Reuse Water Quality Targets for The Visionaire Cooling Tower Make-Up ................... 24 
Table 17. Full-Load Power Characteristics for The Electrical Components in WTRS  

Equipment ..................................................................................................................... 25 
Table 18. Flow Meter Specifications.............................................................................................. 29 
Table 19. Monitoring Responsibilities by Frequency and Responsible Party ............................... 33 
Table 20. Con Edison Rates for Voluntary Time-Of-Use and Standard-Rate Customers ............ 39 
Table 21. Water and Sewer Rates Charged to The Visionaire Over the Study Period ................. 40 
Table 22. Summary of average daily flows (gpd) for each month at The Visionaire  

for the study period ........................................................................................................ 43 
Table 23. Unmetered water uses with approximate daily flows. ................................................... 45 
Table 24. Water Quality Results for the Reuse Water Between May 2010 and  

September 2011 ............................................................................................................ 50 
Table 25. Summary of the Water Quality Results that are Pertinent to Cooling  

Tower Operation ............................................................................................................ 52 
Table 26. Average Daily Power Consumption of WTRS Components at The Visionaire  

by Month (May 2010 to October 2011) ......................................................................... 54 
Table 27. Total kWh Usage for Each Component Broken Out by Peak and Off-Peak Use.......... 58 
Table 28. WTRS Chemicals Consumed at The Visionaire During The Study Period ................... 60 
Table 29. Corrosion coupon analysis results for The Visionaire cooling tower ............................. 61 
Table 30. Operating Cost Breakout for The Visionaire WTRS Over the Study Timeline .............. 65 
Table 31. Chemical Cost Information for the Cooling Tower and WTRS Over The Study ........... 66 
Table 32. Estimated Baseline Water Consumption for a Non-Conserving Building ..................... 68 
Table 33. Potable Water for Three Building Scenarios ................................................................. 68 
Table 34. Sewer Discharge for Three Building Scenarios ............................................................ 69 
Table 35. Economic Summary of Potable Water and Sewer Costs With and Without  

The CWRP Incentive for the Study Period .................................................................... 71 
Table 36. Economic Summary of Energy, Water and Sewer, Chemicals, and  

Operation Contracts for Three Building Scenarios ....................................................... 72 

xi 
 



Table 37. Summary of Energy, Water, and Sewer Use and Cost for the Study Period  
(Excluding October) Based on Actual Data for The Visionaire ..................................... 73 

Table 38. Potential Versus Actual Reuse Water Consumption at The Visionaire ......................... 74 
Table 39. Estimated Baseline Water Consumption for the Conserving Building and The 

Visionaire. ...................................................................................................................... 75 
Table 40. Comparison of Potable Water Demand in Three Scenarios ......................................... 75 
Table 41. Comparison of Sewer Discharge in Three Building Scenarios ..................................... 76 
Table 42. Summary of Annual Potable Water and Sewer Cost Based on  

Theoretical Consumption .............................................................................................. 78 
Table 43. Economic Summary of Energy, Water, and Sewer, Chemicals, and  

Operation Contracts for Three Building Scenarios ....................................................... 79 
Table 44. Summary of Energy, Water and Sewer Use, and Cost for a Theoretical Year ............. 80 
Table 45. Cost Analysis Summary for a 25,000-gpd Treatment System ...................................... 91 
Table 46. Summary of projected annual energy, water and sewer use, and cost of  

25,000 gpd WTRS ......................................................................................................... 92 
Table 47. Cost Analysis Summary for a 100,000-gpd (59,941 avg gpd) WTRS ........................... 93 
Table 48. Summary of Annual Projected Energy, Water and Sewer Use, and  

Cost for a 100,000-gpd (59,941 avg gpd) WTRS. ........................................................ 94 
Table 49. Cost Analysis Summary for a 183,000-gpd (94,460 avg gpd) WTRS ........................... 95 
Table 50. Summary of Annual Projected Energy, Water and Sewer Use and  

Cost for 183,000- gdp (95,000 avg gpd) WTRS ........................................................... 96 

xii 
 



Acronyms and Abbreviations 
 
AE   Alliance Environmental, LLC 
Albanese   Albanese Organization Inc. 
avg   average 
AWM  Applied Water Management Group 
BOD  biological oxygen demand 
CFU  colony forming units 
CWRP  Comprehensive Water Reuse Program  
DEP  Department of Environmental Protection 
DOB  Department of Buildings 
gpcd   gallons per capita per day  
gpd  gallons per day 
gpf  gallons per flush 
gpm   gallons per minute 
kWh  kilowatt-hour 
kgal   kilogallon 
LOI  lost on ignition 
MBR  membrane biological reactor  
mgd   millions of gallon per day  
NaOCl   sodium hypochlorite  
NYC  New York City 
O3  ozone addition  
TSS  total suspended solids 
WTRS   water treatment and reuse system 
WWTP  waste water treatment plant 
 

xiii 
 



Summary 
The study provided insight into the economic, energy, and water performance of an onsite water treatment 

and reuse system (WTRS) in New York City (NYC). An 18-month monitoring study into the operation of 

an in-building WTRS was conducted at The Visionaire, a green residential tower in Battery Park, New 

York City. Recommendations were provided to NYSERDA with regard to how onsite WTRSs should be 

designed, operated, and integrated into NYC buildings to achieve superior economic and energy 

consumption performance in comparison to centralized treatment and supply. 

S.1 Introduction 

Several in-building WTRSs installed in NYC over the past decade have significantly reduced the potable 

water demand and sewer discharge of those buildings, which helps to reduce the demands on centralized 

infrastructure. Motivations to reduce potable water consumption and sewer discharge in NYC include: 

seven droughts in 45 years, projected population increase of 700,000 people in the next 20 years, increasing 

water and sewer rates, and discharge of raw sewage from combined sewers into New York Harbor during 

storm events. 

In 2009, NYC utilized 1.04 billion gallons of water per day, or approximately 124 gallons per capita per 

day (gpcd). Approximately 60% of water consumption, or 75 gpcd, was for residential domestic use, which 

included all potable and non-potable, indoor, and outdoor applications. The NYC Department of 

Environmental Protection has established incentives to encourage water conservation. The NYC Water 

Board offers a flat 25% reduction of water and wastewater rates for all buildings that reduce consumption 

and discharge by 25% or more. In NYC, water reuse for toilet flushing, clothes washing, irrigation, and 

building cooling is permitted. Therefore, providing reuse water by using an onsite WTRS should reduce 

potable water demand, as these uses are traditionally supplied by potable water. If reuse water is used for 

all permitted applications, only 35 gpcd of potable water is actually needed for NYC residents, which is a 

potential reduction of 53% in comparison to current consumption of 75 gpcd. This reduction equates to 

saving a total of 550 million gallons of water every day.  

One barrier to widespread adoption of onsite WTRSs is that little is known about how the economics and 

energy efficiency of in-building WTRSs compare with large-scale centralized water and wastewater 

treatment facilities. To address this knowledge gap, the New York State Energy Research and Development  

S-1 
 



Authority (NYSERDA) has contracted with Alliance Environmental (AE) to conduct this study in 

collaboration with the building management company, The Albanese Organization (Albanese); WTRS 

operator, American Water Works Company, Inc. (American Water); and the manager of the the building 

heating and cooling system, Chemtreat, Inc. (Chemtreat). Findings regarding the economic, water 

conservation, and energy consumption performance of The Visionaire WTRS are used to provide guidance 

to NYSERDA about how future indoor WTRS systems should be designed and operated to maximize 

potable water conservation while minimizing associated operating costs and energy consumption. The 

study was comprised of the following tasks:  

• Perform a monitoring study at The Visionaire to understand the relationship between reuse water 
production by the WTRS, reduction on potable consumption and sewer discharge, operating cost 
expenses for the WTRS associated with energy consumption, chemical consumption and labor, 
and operating cost savings on water and sewer utility bills. 

• Study opportunities to increase reuse water for the building cooling towers. This strategy will 
include changes to the typical quantity of cooling tower chemicals that are required to 
accommodate reuse water in place of potable water.  

• Monitor the power consumption of the WTRS over time to identify opportunities to reduce power 
consumption during peak hours and realize cost savings through off-peak power consumption. 

• Compare the economic, water, and energy consumption performance of The Visionaire with the 
WTRS to a building of similar size with water conserving measures but no reuse system, and a 
baseline building of similar size with no water conserving or reuse measures. 

• Propose modifications to the WTRS, on the basis of study results, to improve energy and 
economic performance, and determine the ideal scale of application (single building, multiple 
building, or block-level). 

S.2 WTRS Design 

The Visionaire is a 33-story residential building that contains 248 condominiums. The 473,750-square foot 

building was designed and engineered to achieve LEED® Platinum designation by the U.S. Green Building 

Council. The WTRS directly treats a fraction of all domestic wastewater produced by the building. This 

fraction corresponds to the quantity of water that can be reused in the building for non-potable applications, 

which are cooling tower make-up, toilet flushing, clothes washing, and external irrigation. The additional 

water supply and wastewater treatment demands for the building are provided by the centralized NYC 

municipal water and sewer systems.  

The WTRS includes a membrane bioreactor treatment system with disinfection provided by a combination 

of ultraviolet light (UV), ozone addition (O3), and chlorination by sodium hypochlorite (NaOCl) addition. 

This combination of technologies improved the quality of the water to safe standard for indoor non-potable 

reuse, as regulated by the NYC Department of Buildings (DOB) plumbing code. Chemicals (alum and 

caustic) were also added to remove phosphate and adjust pH to improve the suitability of the reuse water 

for use in the cooling tower. A chemical addition program was used in the cooling tower to prevent scaling 

S-2 
 



and corrosion within heat-exchanger elements. The program was adjusted to maximize the number of 

cycles of concentration that could be achieved with reuse water in the cooling tower before blow-down. In 

this study, a polymer was added to limit corrosion to the system from chloride, and the polymer dosing rate 

was increased four-fold. 

S.3 Monitoring System Design  

The monitoring system was comprised of the following physical components and processes: 

• Twelve independent flow meters to monitor the distribution of potable water, reuse water, and 
wastewater. 

• Water quality analyses performed on samples taken from the influent and effluent of the WTRS 
by a certified third-party laboratory. Analyses include pH, biological oxygen demand, total 
suspended solids, particle size distribution, fecal coliform count, turbidity, and E. coli count. 

• Water quality analyses performed by Chemtreat on the make-up feed and condenser water loops 
in the cooling tower. Analyses include pH; conductivity; concentrations of total hardness, 
calcium hardness, and magnesium hardness; phosphates; molybdate; bromine; tolytriazole; iron; 
copper; total bacteria; zinc; nickel; aluminum; chloride; manganese; potassium; titanium; sulfate; 
and silica. 

• Separate power consumption monitoring of the MBR feed pumps, trash pump, inline grinder, 
aeration blowers, recirculation pumps, permeate pumps, back-pulse pumps, UV system pump, 
ozone system pump, ozone system compressor, ozone generator, odor control blower, UV system 
and booster pump. Stand-alone motors equipped with hour timers are used to monitor the power 
consumption of the trash pump, ozone pump, uv pump, odor control blower and ozone 
compressor. The power consumptions of the remaining items are monitored using a data-logging 
power quality monitor. 

• Logs of chemical consumption in the cooling tower and WTRS. 
• A deposit monitor to provide an early-detection system for corrosion and scaling in the cooling 

tower. The deposit monitor uses a test heat exchanger with temperature above the normal skin 
temperature to provide conditions for preferential deposition. 

• 30‐day and 90‐day corrosion tests performed on the cooling tower condenser water using steel 
and copper corrosion coupons.  

• An annual analysis is performed by Chemtreat on a coupon rack pipe with removable 12 inch 
nipple.  

• The condenser heat exchanger is de-scaled yearly and the removed scale is sent for compositional 
analysis. 

• Chemical costs. 
• Electricity expenses. 
• Operating expenses for the WTRS are based on the value of the annual service contract charged 

to The Visionaire by American Water.  
• Expenses paid for NYC water and sewer utility are based on monthly water and sewer bills 

charged to The Visionaire by NYC DEP. The billed rates are based on metered potable water 
consumption and include adjustments for exceptions based sewer allowances and CWRP 
incentives, where these adjustments are applied. 

S-3 
 



S.4 Performance of the WTRS at The Visionaire  

Monitoring of WTRS at The Visionaire for this study ran for 529 days, from May 4, 2010, through October 

15, 2011. During the study, the building averaged 436 residents, which represented 71% of the maximum 

population of 610 residents.  

Over the study period, The Visionaire reused 4.3 million gallons of water, which would have otherwise 

been supplied through potable city supply (and subsequently discharged to city sewers). Total reuse 

comprised approximately 1.9 million gallons of closed loop reuse for toilet flushing and 2.4 million gallons 

of reuse that was evaporated in the cooling tower. The volume of reuse water utilized over the course of the 

study was only 52 % of the total volume that could have been reused for three main reasons:  

• Use of reuse water in the cooling tower was limited to 5,000 gpd during a trial period which 
included summer 2010. 

• A booster pump malfunction during April and May 2011 suspended reuse. 
• The average occupancy of The Visionaire was only 71% of maximum occupancy over the course 

of the study.  